



2007190418Z



检测  
CNAS L3192

报告编号(Report ID): SZ080506-060

# PONY 检 验 报 告

## (Test Report)

计量认证 (2007190418Z)

中国合格评定国家认可委员会实验室认可 CNAS L3192  
ACCREDITATION CERTIFICATE OF CHINA NATIONAL  
ACCREDITATION BOARD FOR LABORATORIES (No.L3192)



样品名称  
(Samples)

Cyanoacrylate Superglue

委托单位  
(Client)

Youxing Enterprise(ZhongShan) Adhesive Co.,Ltd.

样品来源  
(Come From)

Youxing Enterprise(ZhongShan) Adhesive Co.,Ltd.


深圳市谱尼测试科技有限公司

PONY LAB


<http://www.ponytestsz.com>



## Test report

Client Date	05.06.2008	Finished Date	05.12.2008
Sample Name	Cyanoacrylate Superglue	Sample Model	194A 精中
Sample State	Liquid	Sample Package	Intact
Temperature (°C)	23	Relative Humidity (%RH)	54
Test Items and Request	Benzene,Toluene,Xylene		
According as	GB/T 18583-2001		
Apparatus	SZSB-035 GC GC-14C, Shimadzu (Japan)		
Note	ppm=mg/kg		
	Approved for issue	Song Wei	
	Issued Date	05.12.2008	

## Test Results

Sample Name and Number	Analysis Item	Test Results
<p>SZ080506-060 Cyanoacrylate Superglue</p> 	Benzene	< 2 mg/kg
	Toluene	< 2 mg/kg
	Xylene	< 2 mg/kg
End of Report	End of Report	End of Report

